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G eilf)  Li-ion battery pack Brand /
ity G Rtk
Type AP18.0/2.5 Original tested type API18.0/2.5
TR LEE(V) P
Nominal voltage B8 Capacity/energy Sl
flik A 7e B T AL AL i (g) /
Description Rechargeable Li-ion battery Li content
i & (kg) 454 AR o h Y e 476 Black —
Mass ) Appearance plastics cement shell x{?,ﬂf
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Original test report No. 1117060062 Date of test report 2017-07-06 1D
T2 [ (5T fa b Tz i (0 g DTS R A b e A \ >t i
MR AE 4% 38.3 i UNITEDNATIONS "Recommendations on the IR
Teststandard | TRANSPORT OF DANGEROUS GOODS" Manual of ST/SG/AC.10/11/Rev6\ [\ =
e
Tests and Criteria 38.3 e
T.1 AL N T.2 4 FEE Pt e
Altitude simulation erif Passed Thermal test 2t Passed
T.3 #ikzh il ey T.4 il it Al
Vibration &% Passed Shadk st Passed
T.5 4R AL B i T.6 il B
External short circuit aff Passed Impact &t Passed
T.7 R Ak T.8 sl B A
Overcharge At Passed Forced discharge A Passed
38.3.3 () / 38.3.3 (g) /
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¥ 5 B/ Sample Picture
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18 V—
2.5 Ah
45 Wh

CONEL GmbH - Margot-Kalinke-Strae 9 - 80939 Milnchen - Made in China |

IR A BAE B KT GRS T 4 is s g S 8 f b AE F D
“Eit ST/SG/AC lO/l I/Rev 6 38.3 #RHE#EK . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF

DANGEROQUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
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%4 Signature 4 12 + 5 2R H M
IR 45 Title Issued date
fill &2 AL Vice chief engineer
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